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5 d - A CR2032 3V 220mAh
#ou 6 A Chinese
Name of Sample [ s 5 Li-Mn02 Button Cell CR2032 3V 220mAh
English
b5 1116120199
Sample No.
EXTR Vi YT B RE T PR A
Consignor SHENZHEN WEINENG ELECTRONICS CO.,LTD
A S FYIT R FARAF
Manufacturer SHENZHEN WEINENG ELECTRONICS CO., LTD
Wbk BeaE TR EMEMMEINT WERRMARMET M)

Test method

ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3

BeAE (RTRKEySHmEs B ARE T

HEAFAR i :
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the
Criterion TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
FER TS i
A*“r WEAMRERI %
ppearance Silvery Button metal shell
D K S
Gk L a:b 2016-12-12 HraALiE B H 2016-12-19 ~ 2017-01-19
Accepted Date Test Date
o B B BERERL; St PR B ; wh s ; AN R BEFR SR EIECR
> Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Crush, Forced discharge
ZRL, ZRERFEBEE (TR EYEHnE LS iﬁ%%ﬂﬁﬁ?ﬂﬂ)}
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3FRAETS
WL The sample has passed the test items of
TRANSPORT OF DANGEROUS GOODS” Manual offTests and
Conclusion ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 3 @ ; ;
5z AT 75 Ha 88 fg it Primary Lithium Cell./ ‘]/}‘\5\?%2\
Comment
R f ik / R S AL
: /
Consignor
Addiss Post Code
PR3 14 | W F A% %ﬁ‘i ﬁ o
Approver: o Checker: Comp1ler
LES

Title:

Bl & T#2)f (Vice chief engineer)
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Ty 3 " 4‘\‘ o4 % - s
)= ot ong W £ A *T/ﬁ-%*jh*f/ﬁ-%ﬁk% Bl R AR LE® &ix
N Name of Test Standard requirement or The T R c : R K
ik ltems Clause Number of Standard est Result onclusion SITER
E;gl)ﬂ «?&?}ﬁ‘@ﬁ/%i]@ﬁm}%ﬂ@ IR R
Yy ST/SG/AC. 10/11/Rev. 5 ‘Amend. 1&Amend. 2
1 Eﬁﬁw‘ 38.3 Wi T.1 See Appendix 1 Ak /
Altitude UN Manual of Tests and Criteria Section Basiid
simulation ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3
Test .T. 1
A1 CET e i A R AR
PR Ft) ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2
2 3 38.3 Wi T.2 See Appendix 2 & /
Thermal test UN Manual of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
Test T.2
1A (%?ﬁl@ﬁ%ﬁ?ﬁﬂ"]@ﬁ(ﬁ R AR
Rz /) ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2
3 : § 38.3 il T.3 . 2
Vibration UN Manuall of Tests and Criteria Section See Appendix 3 P;ssed /
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3
Test T.3
1A H «%?ﬁ@ﬁ%iﬁfﬁlﬁﬁﬁiﬂﬁ RGN
Wik Y ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2
4 Shock 38.3 Wi T.4 e, ; See Appendix 4 & /
ocC UN Manual of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3
Test T.4
WA I C-F e R Dz 2 R FIRR
HME % FAIt) ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2
5 38.3 W& T.5 See Appendix 5 & /
External short |UN Manual of Tests and Criteria Section Passed
circuit ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3
Test T.5
A «%?ﬁ@ﬁ%iﬁ’iﬂﬂ‘]ﬁiﬂ@ TR FIFRY
BIE ¥M»1§¥SG/AC' 10/11/Rev. 5/Amend. 1&Amend. 2
6 38.3 AW T.6 ; N
Crush UN Manua)i of Tests and Criteria Section See Appendix 6 P;sid /
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3
Test T.6
gf;}gﬂ ((?%”f}ﬁ'il‘ﬁﬁ/%}ﬁﬂﬁ‘)}éilﬁ SRG R
Y ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2
1 gﬁ%ﬂ)-&k% 38.3 W4 T.8 See Appendix 7 B /
Forced discharge |UN Manual of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3
Test T.8
This space intentionally left blank
yi [ WFEEA
[T xS A a PR LA : 18°C-20°C ; SR BRRAL : /%
Test Environment Ambient temperature: 18°C-20°C ;Ambient humidity:/%
Condition
BEH A 3
i Test ltem
pORBRAL .
Subcontracted Test S OREE £ R /
Condition Subcontracted | Name Post Code
Laboratory Wbt w,7E /
Address Tel
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-
No Disassembly,No Rupture & No Fire.

No Leakage,No Venting,
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A% ; BRRE LA | RS
No. Name of Test Items Altitude simulation
by D % Y B f 13 W Aft
O B O s L E e Lok 9
%5 Sample Status J ¥ ﬁ'ﬁ@‘@& R ¥ ﬂ‘ﬁ%‘%ﬁ Mass Loss | Residual ﬂ‘a%
Sample Mass OCV Mass OoCV OCV |Other
No. g N /g IV 1% 1% Event
)
001 Wkt 2. 8304 3. 57 2. 8301 3. 57 0.01 100.00 | ©
002 el 0.8162 | 3.57 | 2.8163 [ 3.57 0.00 | 100.00 | ©
003 Wi B 2. 8254 3. 56 2. 8255 3. 56 0.00 | 100.00 | ©
004 o 0 0.8483 | 3.56 | 2.8495 | 3.56 0.00 | 100.00 | ©
005 B 2. 8022 3. 56 2. 8030 3. 56 0. 00 100.00 | ©
006 ) 2. 8252 3. 56 2. 8255 3. 56 0.00 | 100.00 | o
007 R o 2. 8152 3. 56 2. 8159 3. 56 0.00 | 100.00 | ©
008 Wbl 9.8016 | 3.56 | 2.8037 | 3.56 0.00 | 100.00 | ©
009 Waidd 0.8028 | 3.56 | 2.8037 | 3.56 0.00 | 100.00 | ©
010 Pt e 58018 | 3.56 | 2.8021 | 3.56 0.00 | 100.00 | ©
011 Full%%iﬁfc?arged 2.8187 / 2.8198 / 0.00 / (0]
012 Full%%ffcf‘arged 2.8214 / 2. 8221 / 0. 00 i (0]
013 Full%%iﬁfcflarged 2. 8660 / 2. 8681 / 0. 00 / (0]
T R e / 2. 8190 / 0. 00 / o
015 Full%%?fcfarged 2.8229 / 2. 8243 / 0.00 / (0]
016 Fulli;a%ijigc?arged 2.8013 / 2. 8017 / 0.00 / (0]
017 Fullf?%ffc?arged 2. 8371 / 2. 8380 / 0.00 / (0]
018 Full?f%iﬁfcfarged 2.8250 / 2. 8246 / 0.01 / (0]
019 Full%%iﬁsqc?arged 2.8213 / 2. 8222 / 0.00 / (0]
T
020 Fully discharged 2. 8191 / 2. 8194 / 0.00 / (0]
A -k V-iR %A, D-fBAR R-#% % F-#& K 0-% iR, LRA. T RBAK FaR .. AKX,
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A% ; RITR LA | IR
No. Name of Test Items Thermal test
Ha| Hars | BN B R Afer | g 45 4| 140 A
%5 Sample Status RE FH# /R RE 3%, /% | Mass Loss| Residual R
Sample Mass | OCV Mass oCcv OCV  |Other
No. /g IV /g Y 1% 1% Event
001 o 2.8301 3.57 | 2.8268 | 3.48 0.12 | 97.48 | o
002 R e 9.8163 | 3.57 | 2.8136 | 3.48 0.10 | 97.48 | ©
003 et 98955 | 3.560 | 28217 | 8.47 .18 [ mrat uo
004 i 0.8495 | 3.56 | 2.8463 [ 3.47 oot | cer.a7 fio
005 B it 2.8030 3.56 | 2.8000 | 3.48 011 o 75 ) 0
006 L i 5.8966 | 8.56 | 2.8223 | 13,47 o.11 | oorar | o
007 S D Sis9 | mise | o2.8M8T | 3B o.11:%] 97,35 | <o
008 e 2.8037 | 3.56 | 2.8002 | 3.47 0.12 | 9747 | o
009 = N 2. 8037 3.56 | 2.8004 | 3.47 0.12 - | 9t.4r .} 0
010 it 2. 8021 3.56 | 2.7988 | 3.48 IV Dt B 8 T o
011 e g | T / 2.8184 / 0. 05 / 0
012 BT B, | 28221 / 2. 8209 / 0. 04 / 0
013 et - | 2egEEl / 2. 8661 / 0.07 / o
B4 | opart ot | 28150 / 2. 8190 / 0. 00 / 0
015 e |0 8248 / 2.8231 / 0. 04 / 0
016 il T | 2B00T / 2. 8006 / 0. 04 / 0
017 s e~ [k 2 B0 / 2. 8366 / 0. 05 / 0
018 | 28246 / 2. 8248 / 0. 00 / 0
019 ey il 0 B202 / 2. 8200 / 0.08 / o
0t | 28184 ) 2.8183 / 0. 04 / 0
&ix: LR V-RA D-ARR R-35 5L F-A Xk O-K k. LRA. LA, FEE. RARX.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly
No Disassembly,No Rupture & No Fire.

R-Rupture F-Fire O-No Leakage,No Venting,
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A5 X RRAE LA |
No. Name of Test Items Vibration
*—f‘é’v *—ffu%fl& ﬁg‘é‘tﬁ"r Before 1*1%);’ After )ﬁiéﬁ k *‘]%@B ;L%
%5 Sample Status RE Frikd R R FF 3% 9, /& | Mass Loss Residual %
Sample Mass OoCV Mass OCV oCcVv Other
No. g A g Y 1% 1% Event
001 e 9. 8268 3,48 2. 8263 3. 49 0.02 100. 00 0
002 Undi’ﬁiged 2.8136 3,48 2.8133 3. 48 0.01 100. 00 0
003 Undi’jﬁ;“iged 9. 8217 3,47 9.8214 3. 48 0.01 100. 00 0
004 e b 2. 8463 3,47 9. 8460 3,48 0.01 100. 00 0
005 L 2. 8000 3,48 9. 8000 3. 48 0.00 100. 00 0
006 Undj‘i’jﬁiged 2. 8223 3,47 9. 8220 3. 47 0.01 100. 00 0
007 B e 9.8127 | 3.48 9.8217 3. 45 0. 00 99. 14 0
008 Und?‘;ﬁ%]:%ged 2. 8002 3,47 9.8121 3. 48 0. 00 100. 00 0
009 Wi 9.8004 | 3.47 2. 8000 3. 48 0.0t | 100.00 | ©
010 Und?i’jﬁj‘;ged 9.7988 3. 48 2. 7989 3,48 0. 00 100. 00 0
011 Full%%ffcfarged 2.8184 / 2.8188 / 0.00 / (0]
012 Full%%ffcfarged 2.8209 / 2. 8206 / 0.01 / (@)
013 Fullgb;%iﬁfcfarged 2.8661 / 2 8658 / 0.01 / (@)
e AR
014 Fully discharged 2.8190 / 2.8183 / 0.02 f O
e AT
015 Fully discharged 2. 8231 / 2. 8228 / 0.01 / @)
e AT
016 Fully discharged 2.8006 / 2.8003 / 0.01 / o)
017 Full%%iffcfarged 2. 8366 / 2. 8368 / 0.00 / (0]
018 Fullrj:a%i}zlcﬁgarged 2.8248 / 2.8243 / 0.02 / (0]
019 Fullir‘ay;%ims[c?arged 2.8200 / 2.8199 / 0. 00 / (0]
020 Full%%ffc?arged 2.8183 / 2.8184 / 0. 00 / (6]
Bn. LR VoA D-MEAR R-AR FAk O-Fiik. LA, RME. FaRE. AKX,
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e : R B LA bt
No. Name of Test Items Shock
RIEHT Before R SE After
S R A = RERK aﬁd%\%& b
%5 Sample Status 5% | AswmE| BE |A%LE| MassLoss | Residual A%
Saftiple Mass ocv | Mass ocv OCV | Other
No. /g A% /g A% 1% % Event
R
001 Rl 0.8263 | 3.49 | 2.8259 | 3.49 0.0t | 100.00 | o
002 e 0.8133 | 3.48 | 2.8124 | 3.49 0.03 | 100.00 | o
003 b ) 9.8214 | 3.48 | 2.8208 | 3.48 0.02 | 100.00 | o
004 il 9.8460 | 3.48 | 2.8453 | 3.48 0.02 | 100.00 | o
005 e 5.8000 | 3.48 | 2.7985 | 3.49 0,05 - 1 10000, | ©
006 i 0.8220 | 3.47 | 2.8216 | 3.48 0.01 | 100.00 | o
007 Wb I 9.8217 | 3.45 | 2.8214 | 3.48 0.01 | 100.00 | o
008 Al 9.8121 | 3.48 | 2.8117 | 3.48 0.00 | 100.00 | o
009 . 2.8000 | 3.48 | 2.7986 | 3.48 0.056 | 100.00 | o
010 sl bl 9.7989 | 3.48 | 2.7975 | 3.48 0.05 | 100.00 | o
011 Full%%iﬁfcf‘arged 2.8188 / 2.8174 / 0.05 / (0]
012 Fullajs%ibz(c?arged 2. 8206 / 2. 8205 / 0. 00 / 0
AN
013 Fully discharged 2. 8658 / 2. 8646 / 0.04 / O
TR
014 Fully discharged 2.8183 / 2.8183 / 0.00 / (0]
015 Full%%iﬁfcf‘arged 2. 8228 / 2. 8222 / 0.02 / (0]
A
016 Fully discharged 2.8003 / 2. 7993 / 0.04 / (@)
017 Full%%iﬁfcf‘arged 2.8368 / 2. 8365 / 0.01 / (0]
A
018 Fully discharged 2. 8243 / 2. 8239 / 0. 01 / 0
A
019 Fully discharged 2.8199 / 2.8190 / 0.03 / (6]
A
020 Fully discharged 2.8184 / 2. 8176 / 0.03 / (@)

&ii: L-#R V-RA D-MAR R-RE F-RX 0-F iR, RS, LMk, L. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% : BwBRE A | SV s
No. Name of Test Items External short circuit
Y. HHRE Mﬁiﬁiﬁiﬁiﬂ ARR
Sample No. Sample Status i C Other Event
001 R it 61.3 0
002 etk 60.0 0
003 L 61.8 0
004 I 61.3 0
005 Rty 60. 8 0
006 Und?z?é;ﬁrged 61.1 0
007 il 60. 8 0
008 . 60. 7 0
009 e 61.8 0
010 L 62.0 0
011 Full%%iﬁfcfarged 57.6 0
012 Full%%ffcfarged 58.3 0
013 Fullj__':r‘z%iﬁfcf‘arged 56. 8 ¥
014 Full%%ffcﬁsarged 57.4 0
015 Full?%iﬁfcf‘arged 58. 1 0
016 Full;;a%iﬁfc?arged 57.9 1
017 Fuu%%ffcﬁgarged 57.7 0
018 Full?%ffc?arged 58. 2 0
019 Full%%ffc?arged 58.0 0
020 Full%%ihfcfarged 57.1 "

5i: D_%% R_l};:%"]& F—ﬂk 0"7’[4%%\ i‘ﬂk\ ﬁz&fl] °
-No Disassembly,No Fire & No Rupture.

Note: D-Disassembly R-Ruptur F-Fire O
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A% i RRAA LA | HE
No. Name of Test Items Crush
% i ¥ v = g
Bt s HERE Ml v KA E
Sample No. Sample Status e em/'%c LAl e Other Event
R HCHL
021 Undischarged / 0
R CHL
022 Undischarged / 0O
AR
023 Undischarged / o
T H
024 Undischarged { 0
R HL
025 Undischarged / 0
SEATHL
026 Fully discharged / 0
SEATR
027 Fully discharged / 0
SEATHL
028 Fully discharged / 0
SEATHH
029 Fully discharged / 0
SEARUR
030 Fully discharged / 0
DFZH This space intentionally left

blank

&ik: D-FRAR F-RK O-RMAR. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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e : KIIR B 4 A S R
No. Name of Test Items Forced discharge
PR £ o g
:jn::l?z. S:fr‘l;;’e%tfus ﬁ-%%g
Other Event

031 Fu1§%iﬁ§cfarged 2
032 Full'j—;ﬁfiﬁfcf‘arged e
033 Fuliiﬁfc?arged o
034 Full%%iﬁfcfarged o
035 Ful?%iﬁfc?arged -
036 Fuu;_;a%iﬁfc?arged 2
037 Full%?iﬁskcfarged >
038 Full?%iﬁfc?arged %
039 Full%%iﬁfc?arged 2
040 SEATUR 0

Fully discharged

This space intentionally

)R 2%
T2 H left blank

%ix: D-MRAR F-ALK O-RMR. LRXK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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